



**Lyme borreliosis and other tick-borne diseases.
Guidelines from the French scientific societies (II).
Biological diagnosis, treatment, persistent symptoms
after documented or suspected Lyme borreliosis**

B. Jaulhac, A. Saunier, E. Caumes, K. Bouiller, J.F. Gehanno, C. Rabaud, S. Perrot, C. Eldin, Thomas de Broucker, F. Roblot, et al.

► **To cite this version:**

B. Jaulhac, A. Saunier, E. Caumes, K. Bouiller, J.F. Gehanno, et al.. Lyme borreliosis and other tick-borne diseases. Guidelines from the French scientific societies (II). Biological diagnosis, treatment, persistent symptoms after documented or suspected Lyme borreliosis. Médecine et Maladies Infectieuses, 2019, 49 (5), pp.335-346. 10.1016/j.medmal.2019.05.001 . hal-02181643

HAL Id: hal-02181643

<https://univ-rennes.hal.science/hal-02181643>

Submitted on 25 Oct 2021

HAL is a multi-disciplinary open access archive for the deposit and dissemination of scientific research documents, whether they are published or not. The documents may come from teaching and research institutions in France or abroad, or from public or private research centers.

L'archive ouverte pluridisciplinaire **HAL**, est destinée au dépôt et à la diffusion de documents scientifiques de niveau recherche, publiés ou non, émanant des établissements d'enseignement et de recherche français ou étrangers, des laboratoires publics ou privés.



Distributed under a Creative Commons Attribution - NonCommercial 4.0 International License

Borréliose de Lyme et autres maladies vectorielles à tiques. Recommandations des sociétés savantes françaises. Argumentaire 2 : diagnostic biologique, traitement, symptômes persistants au décours d'une borréliose de Lyme documentée ou suspectée.

Lyme borreliosis and other tick-borne diseases. Guidelines from the French scientific societies (II). Biological diagnosis, treatment, persistent symptoms after documented or suspected Lyme borreliosis.

B Jaulhac¹, A Saunier², E Caumes³, K Bouiller⁴, JF Gehanno⁵, C. Rabaud⁶, S Perrot⁷, C Eldin⁸, T de Broucker⁹, F Roblot¹⁰, J Toubiana¹¹, F Sellal¹², F Vuillemet¹², C Sordet¹³, B Fantin¹⁴, G Lina¹⁵, C Sobas¹⁵, X Gocko¹⁶, J Figoni^{17,18}, C Chirouze⁴, Y Hansmann¹⁹, V Hentgen²⁰, P Cathebras²¹, M Dieudonné²², B Bodaghi²³, JP Gangneux²⁴, B Degeilh²⁴, H Partouche²⁵, C Lenormand²⁶, A Sotto²⁷, A Raffetin²⁸, JJ Monsuez²⁹, C Michel³⁰, N Boulanger¹⁴, C Lemogne³¹, P Tattevin^{32*}

¹ Laboratoire de Bactériologie et CNR des Borrelia, Faculté de Médecine et Centre Hospitalo-Universitaire, Strasbourg, France

² Médecine Interne et Maladies Infectieuses, Centre Hospitalier, Périgueux, France

³ Maladies Infectieuses et Tropicales, Hôpital La Pitié-Salpêtrière, Paris, France

⁴ Maladies Infectieuses et Tropicales, Centre Hospitalo-Universitaire, UMR CNRS 6249
Université Bourgogne Franche Comté, Besançon, France

⁵ Médecine du Travail, Centre Hospitalo-Universitaire, Rouen, France

⁶ Maladies Infectieuses et Tropicales, Centre Hospitalo-Universitaire, Nancy, France

⁷ Centre d'Étude et de Traitement de la Douleur, Hôpital Cochin, Paris, France

⁸ Maladies Infectieuses et Tropicales, IHU Méditerranée Infection, Centre Hospitalo-Universitaire Timone, Marseille, France

⁹ Neurologie, Hôpital Delafontaine, Saint-Denis, France

¹⁰ Maladies Infectieuses et Tropicales, Centre Hospitalo-Universitaire, INSERM U1070, Poitiers, France

¹¹ Service de Pédiatrie Générale et Maladies Infectieuses, Hôpital Necker - Enfants Malades, APHP, Paris, France

¹² Département de Neurologie, Hôpitaux Civil, Colmar, France

¹³ Rhumatologie, Centre Hospitalo-Universitaire, Strasbourg, France

¹⁴ Médecine interne, Hôpital Beaujon, Université Paris Diderot, INSERM UMR 1137 IAME, Clichy, France

¹⁵ Microbiologie, Centre Hospitalo-Universitaire, Lyon, France

¹⁶ Département de Médecine Générale, Faculté de Médecine, Saint-Etienne, France

¹⁷ Maladies Infectieuses et Tropicales, Hôpital Avicenne, Bobigny, France

¹⁸ Santé Publique France, St Maurice, France

¹⁹ Maladies Infectieuses et Tropicales, Centre Hospitalo-Universitaire, Strasbourg, France

²⁰ Pédiatrie, Centre Hospitalier, Versailles, France

²¹ Médecine Interne, Hôpital Nord, Centre Hospitalo-Universitaire, Saint-Etienne, France

²² Centre Max Weber, CNRS, Université Lyon 2, Lyon, France

²³ Ophtalmologie, Hôpital La Pitié-Salpêtrière, Paris, France

²⁴ Laboratoire de Parasitologie-Mycologie, UMR_S 1085 Irset Université Rennes1-Inserm-EHESP, Centre Hospitalo-Universitaire, Rennes, France

²⁵ Cabinet de médecine générale, Saint-Ouen. Département de médecine Générale. Faculté de Médecine. Université Paris Descartes, Paris, France

²⁶ Dermatologie, Hôpitaux Universitaires de Strasbourg et Faculté de Médecine, Université de Strasbourg, France

²⁷ Maladies Infectieuses et Tropicales, Centre Hospitalo-Universitaire, Nîmes, France

²⁸ Maladies Infectieuses et Tropicales, Centre Hospitalier Intercommunal, Villeneuve-St-Georges, France

²⁹ Cardiologie, Hôpital René Muret, Sevran, France

³⁰ Médecine Générale, Strasbourg, France

³¹ Psychiatrie, Hôpital européen Georges-Pompidou, AP-HP.5; Inserm U1266; Université Paris Descartes, Paris, France

³² Maladies Infectieuses et Réanimation Médicale, Hôpital Pontchaillou, Centre Hospitalo-Universitaire, Rennes, France

Endorsed by the following scientific societies:

- Société Française de Dermatologie (SFD)
- Société Française de Rhumatologie (SFR)
- Fédération Française de Neurologie (FFN)
- Société Française de Neurologie (SFN)
- Collège National des Généralistes Enseignants (CNGE)
- Collège de la Médecine Générale (CMG)
- Société Nationale Française de Médecine Interne (SNFMI)
- Société Française de Microbiologie (SFM)
- Collège National des Professionnels en Psychiatrie - Collège National pour la Qualité des Soins en Psychiatrie (CNPP-CNQSP)
- Association Française de Psychiatrie Biologique et de Neuropsychopharmacologie (AFPBN)
- Société de Psychologie Médicale et de Psychiatrie de Liaison de Langue Française (SPMPLLF)
- Société Française de Médecine du Travail (SFMT)

- Société Française de Cardiologie (SFC)
- Société Française de Pédiatrie (SPD)
- Groupe de Pathologies Infectieuses Pédiatriques (GPIP)
- Société Française de Rhumatologie et Médecine Interne Pédiatrique (SOFREMIP)
- Société Française d'Ophtalmologie (SFO)
- Société Française de Mycologie Médicale (SFMM)
- Société Française de Parasitologie (SFP)
- Collège des universitaires de Maladies Infectieuses et Tropicales (CMIT)
- Collège National Professionnel – Fédération Française d'Infectiologie (CNP-FFI)
- Collège National des Obstétriciens et Gynécologues (CNOG)
- Société Française d'Étude et de Traitement de la Douleur (SFETD)
- Société de Pathologie Infectieuse de Langue Française (SPILF)

***Corresponding author**

Service des Maladies Infectieuses et Réanimation Médicale, CHU Pontchaillou, 35033

Rennes cedex, France. e-mail: pierre.tattevin@chu-rennes.fr

Résumé

Le sérodiagnostic de borréliose de Lyme repose sur deux temps : un premier test de dépistage immuno-enzymatique (technique ELISA), puis en cas de positivité, une confirmation par immuno-empreinte (western blot), de meilleure spécificité. Dans l'érythème migrant, la sérologie ne doit pas être demandée (faible sensibilité : 30-40 %). La séroconversion se fait en 6 semaines, avec apparition des IgG (sensibilité et spécificité > 90 %). Le suivi sérologique n'est pas recommandé et le succès thérapeutique est évalué sur l'évolution clinique. Pour les formes neurologiques, il est recommandé de faire simultanément une recherche d'anticorps dans le sang et le liquide cérébrospinal (ELISA) avec recherche de synthèse intrathécale. Compte tenu de la continuité entre les formes localisées et disséminées précoces et de l'efficacité de la doxycycline en cas de neuroborréliose, elle est privilégiée en première intention pour le traitement de l'érythème migrant (durée 14 jours ; alternative : amoxicilline) et des neuroborrélioses (durée 14 jours si précoce et 21 jours si tardive ; alternative : ceftriaxone). Le traitement des formes articulaires repose sur la doxycycline, la ceftriaxone ou l'amoxicilline pendant 28 jours. En cas de symptômes persistants après une borréliose de Lyme bien traitée, il est recommandé de ne pas répéter ou prolonger l'antibiothérapie. Certains patients présentent des symptômes persistants et polymorphes après une borréliose de Lyme documentée ou supposée. Un autre diagnostic est porté chez 80 % d'entre eux.

Mots clés : borréliose de Lyme ; western blot ; neuroborréliose ; érythème migrant ; symptomatologie somatique persistante

Abstract

The serodiagnosis of Lyme borreliosis is based on a two-tier strategy: a screening test using an immunoenzymatic technique (ELISA), followed if positive by a confirmatory test with a western blot technique for its better specificity. Lyme serology has poor sensitivity (30-40%) for erythema migrans and should not be performed. The seroconversion occurs after approximately 6 weeks, with IgG detection (sensitivity and specificity both >90%). Serological follow-up is not recommended as therapeutic success is defined by clinical criteria only. For neuroborreliosis, it is recommended to simultaneously perform ELISA tests in samples of blood and cerebrospinal fluid to test for intrathecal synthesis of Lyme antibodies. Given the continuum between early localized and disseminated borreliosis, and the efficacy of doxycycline for the treatment of neuroborreliosis, doxycycline is preferred as the first-line regimen of erythema migrans (duration, 14 days; alternative: amoxicillin) and neuroborreliosis (duration, 14 days if early, 21 days if late; alternative: ceftriaxone). Treatment of articular manifestations of Lyme borreliosis is based on doxycycline, ceftriaxone, or amoxicillin for 28 days. Patients with persistent symptoms after appropriate treatment of Lyme borreliosis should not be prescribed repeated or prolonged antibacterial treatment. Some patients present with persistent and pleomorphic symptoms after documented or suspected Lyme borreliosis. Another condition is eventually diagnosed in 80% of them.

Keywords: Lyme borreliosis; western blot; neuroborreliosis; erythema migrans; persistent somatic symptoms

1. Diagnostic tests for Lyme borreliosis

The performance of diagnostic tests depends on the clinical presentation of the disease (Tables 1 and 2).

1.1 Serological tests

All national, European, or American evidence-based guidelines recommend the two-tier serology for the serodiagnosis of Lyme borreliosis. The two-tier serology is first based on an immunoenzymatic technique (ELISA) and then, if positive or equivocal, on a confirmatory immunoblot test (western blot, WB) with increased specificity [1]. No screening test is available for active *Borrelia* infection as asymptomatic seropositivity is highly common [2]: seropositivity alone is not enough to establish the diagnosis of Lyme borreliosis.

Almost all currently available ELISA tests include antigens from the three main European species pathogenic to humans (*Borrelia afzelii*, *Borrelia garinii*, and *Borrelia burgdorferi* sensu stricto), with better sensitivity and specificity than first-generation ELISA tests. ELISA tests should be used as first-line tests. Several studies demonstrated that one-tier (ELISA test alone) and two-tier strategies (ELISA +/- WB) had similar performances. No study has ever demonstrated the superiority of ELISA test alone versus the two-tier strategy (ELISA +/- WB) (**grade B**) [3, 4]. Comparison studies of characteristics and performance of commercialized serological tests – with details of the antigens used, the study population, and the disease stages – are available from the websites of the French Agency for the Safety of Health Products (French acronym ANSM, *Agence nationale de sécurité du médicament et des produits de santé*) and of the national reference center for *Borrelia* (French acronym CNR, *Centre National de Référence*). These studies should be used as a guiding tool for biologists and as reference documents to standardize the use of these tests and to maximize diagnostic performances. The use of serological techniques in laboratories for biomedical analysis complies with the ISO 15189 standards and is assessed by repeated audits for accreditation purposes.

During early localized manifestations of Lyme borreliosis (erythema migrans), Lyme serology has poor sensitivity (30-40%). Diagnosis at this localized stage of the disease should therefore not be based on serological testing. Seroconversion occurs within six weeks approximately, with IgG detection. Six weeks after clinical symptom onset, the serological test is associated with >90% sensitivity and specificity [3-5]. For early disseminated manifestations

with symptom onset within six weeks after the tick bite (e.g., early Lyme neuroborreliosis), the blood serological test may be negative and the biological diagnosis should be based on the results of the cerebrospinal fluid (CSF) analysis. The sole persistence of IgM beyond six weeks should be considered a false positive result, because of the high risk of non-specific cross-reactions [6-8].

The sensitivity of serological tests in late disseminated neurological, cutaneous, or joint manifestations is close to 100%, and very high IgG levels are common [3, 9]. Immunoblot testing always reveals IgG targeted against numerous *Borrelia burgdorferi* sensu lato antigens. The ELISA serological test is rarely negative in patients presenting with late Lyme borreliosis: two cases of acrodermatitis chronica atrophicans (ACA) with an atypical clinical presentation, one case of Lyme arthritis, and one case of seronegative late Lyme neuroborreliosis have been reported [10-12]. Thus, a negative Lyme serological test result at this late stage of the disease should lead to questioning the diagnostic hypothesis (**grade B**).

The sole presence of IgG, without IgM, is common in late manifestations of Lyme borreliosis, even if the culture is positive (i.e., 15-20% of ACA cases). High levels of antibodies can be observed in treated patients several years after recovery. The treatment should in that case not be resumed [13-15]. Serological follow-up is therefore not recommended, and treatment success should be assessed based on clinical signs and symptoms (**grade A**).

Neurological manifestations should lead to simultaneous quantification of specific anti-*Borrelia burgdorferi* sensu lato IgG and total IgG in the blood and in the CSF (ELISA test), to calculate intrathecal synthesis index [1, 16] (**grade B**).

The presence of anti-*Borrelia* antibodies in the blood does not protect against a new *Borrelia burgdorferi* sensu lato infection because of strain variability. Performing a serological test at four weeks in patients presenting with reinfection may help detect increased IgG levels. Clinical signs and symptoms, exposure to tick bites, culture, and molecular biology – depending on the localization – may help guide the diagnosis in the absence of elevated IgG levels. A positive serology result does not distinguish an active infection from a serological scar [17]. A positive serology result without any clinical signs and symptoms is either suggestive of a serological scar or an asymptomatic seroconversion indicating contamination but not active Lyme borreliosis. A Swiss longitudinal study (1986-1993) of 305 patients infected with *Borrelia burgdorferi* sensu lato, with a positive Lyme serology but without any initial clinical signs, reported that more than 95% of patients remained asymptomatic at seven years of follow-

up [2]. A prospective Scandinavian study showed that, in the absence of prophylaxis and within three months following a tick bite, 5.4% of patients (102/1,886) achieved seroconversion, with clinical signs of Lyme borreliosis in 39.2% of cases (40/102) [18].

- The sole persistence of IgM beyond six weeks should be considered a false positive result, because of the high risk of non-specific cross-reactions.
- Performing a serological test at four weeks in patients presenting with reinfection may help detect increased IgG levels.
- A positive serology does not distinguish an active infection from a serological scar.
- High levels of antibodies can be observed in treated patients several years after recovery. The treatment should in that case not be resumed.

1.2 Diagnosis by polymerase chain reaction (PCR)

Could *Borrelia burgdorferi* DNA PCR detection be suggested? The specificity of the test should be close to 100% – which is not always the case depending on the manufacturer as the targets, primers, and manufacturer's methods are neither standardized nor assessed. A positive PCR result for *Borrelia burgdorferi* sensu lato does not establish active infection [19]. The PCR sensitivity varies depending on the disease stage and its localization [15]. PCR testing is useful for difficult-to-establish diagnoses when cutaneous (PCR test on skin biopsy) or joint manifestations (PCR test on synovial fluid or synovial biopsy) are observed. It is however pointless in patients presenting with neurological manifestations for more than six weeks (poor sensitivity) [1]. Looking for *B. burgdorferi* sensu lato by PCR test in urine and blood samples is not recommended as available studies reported highly contradictory results [5, 15].

1.3 Culture and histology

Culture is the reference biological diagnostic method, with 100% specificity but with limited sensitivity because of the small number of bacteria at the sampling sites [5, 20]. There is no healthy carriage of *Borrelia burgdorferi* sensu lato: isolation of the bacterium indicates active Lyme borreliosis. Culture is performed in specialized laboratories. The culture medium is specific (BSK), enriched, and it may easily be contaminated by commensal bacteria. Culture takes time (usually 2-8 weeks), and negative results are available only after three months. Spirochetes cannot be detected by Gram staining at direct microscopic examination. A dark-

field or phase-contrast microscope is required or direct immunofluorescence should be used (moderate sensitivity and specificity). Official identification of the bacterium is then performed by molecular biology. Microscopy can be used to interpret culture results, but direct microscopy on samples is not recommended because of its lack of specificity. Histology is useful for the diagnosis of ACA and for differential diagnoses, but the result is not indicative of active Lyme borreliosis [21].

1.4 Other biological tests

1.4.1 Tests under evaluation: CXCL13 level in CSF

This test has 89-97% sensitivity and 92-98% specificity in Lyme neuroborreliosis [22, 23].

1.4.2 Diagnostic methods not recommended for Lyme borreliosis, because of a lack of sensitivity and/or specificity [5]

- thin blood film-thick blood smear
- Dark-field microscopy or phase-contrast microscopy
- CD57+/CD3-NK cell level
- Rapid diagnostic tests
- *Borrelia* PCR in blood and/or urine
- *Borrelia* PCR in CSF if symptom onset >6 weeks.

1.4.3 Diagnostic methods not recommended for Lyme borreliosis, because of a lack of study or contradictory study findings [5]

- Lymphocyte transformation tests (LTT) and searching for interferon-gamma and interferon-alpha indirect markers
- Xenodiagnosis
- Membrane protein level
- CCL19, apolipoprotein B-100

New tests will need to be assessed as part of prospective studies in the future reference centers. Results will be published and evaluated by the ANSM and the CNRs for the relevant pathogens (**grade AE**).

1.5 Imaging tests

No radiological lesion is indicative of Lyme borreliosis. Imaging tests are mainly used to investigate a differential diagnosis.

2. Treatment

2.1 Erythema migrans and borrelial lymphocytoma

2.1.1. Erythema migrans and multiple erythema migrans (Table 3)

Erythema migrans is self-limiting without treatment (within a few weeks), but *Borrelia burgdorferi* sensu lato may persist in the skin [24] and new manifestations may occur later on. An antibiotic therapy is therefore required, with documented efficacy, irrespective of symptom duration before treatment. Twenty studies compared several molecules with various treatment durations, dosing regimens, and outcomes. Antibiotics with proven efficacy are doxycycline, amoxicillin, cefuroxime-axetil, ceftriaxone, azithromycin, phenoxy-methylpenicillin, and minocycline [25]. A meta-analysis suggested the absence of difference in efficacy and tolerability between molecules, with low rates of treatment failure (4% at 2 months, 2% at 12 months) [26]. Considering the continuum between early localized and disseminated manifestations and the efficacy of doxycycline in patients presenting with Lyme neuroborreliosis [27], doxycycline should be favored as first-line treatment (**grade B**).

Erythema migrans is usually cured after 7 to 13 days of an appropriate antibiotic therapy. A clinical follow-up is required (**grade A**). The diagnosis of erythema migrans should be questioned if lesions persist (**grade A**) [25, 27]. Non-specific signs may however persist for several months, but they usually disappear within one year in most patients [28, 29]. Their persistence should not lead to prescribing a new antibiotic therapy (**grade A**). However, patients should be informed that they need to consult in case of new symptom onset as the infection is not immunizing (**grade A**). A 14-day treatment duration is recommended in cases of erythema

migrans or multiple erythema migrans, whether or not associated with non-specific symptoms (**grade B**).

2.1.2. Borrelial lymphocytoma (Table 3)

A retrospective non-comparative study of 144 adult patients presenting with borrelial lymphocytoma treated with amoxicillin, doxycycline, cefuroxime-axetil, azithromycin, or phenoxycephalothin for 14 days reported that a second antibiotic therapy was required for 14 patients (9.7%), because of an initial treatment failure (persistence of the lesion for more than one month after treatment, new signs of Lyme borreliosis, or persistence of clear non-specific signs and symptoms). The main risk factor for treatment failure was the presence of signs suggestive of dissemination. The outcome was favorable for all patients at one year, with disappearance of the lymphocytoma within 21 days on average (10-30 days) [30]. Recent guidelines from other countries recommend the use of amoxicillin 1 g thrice daily or doxycycline 200 mg/day for 21 days [1, 31, 32]. Only the Belgian guidelines recommend a shorter treatment with doxycycline for 10 days or amoxicillin for 14 days.

The first-line treatment of borrelial lymphocytoma is doxycycline (alternative: amoxicillin), at the same dosage as for erythema migrans and for 21 days (**grade B**). Children can alternatively be treated with azithromycin for 10 days.

2.2 Lyme neuroborreliosis

The antibiotic therapy of Lyme neuroborreliosis has never been evaluated in placebo-controlled studies. The Cochrane Library retrieved seven European randomized studies [33-40], including a pediatric study [37], assessing penicillin G, cefotaxime, ceftriaxone, and doxycycline for 10 to 21 days. An open-label randomized study did not report any difference between a 14-day regimen and a 28-day regimen with ceftriaxone [41]. A retrospective cohort study of early Lyme borreliosis manifestations, mainly cutaneous but also neurological manifestations, did not show any difference between treatment durations of less than 10 days and more than 16 days [42]. A non-inferiority, multicenter, randomized, placebo-controlled, blinded study is currently ongoing to compare two weeks with six weeks of doxycycline. A study demonstrated the non-inferiority of doxycycline (200 mg/day) versus ceftriaxone

(2 g/day) for early disseminated manifestations [27]. The studies included few late manifestations (10%) and specific analyses were not performed. Adverse effects of ceftriaxone, mainly due to the parenteral route of administration or its broad spectrum, should lead physicians to favor doxycycline for the treatment of Lyme neuroborreliosis [43] (**grade AE**).

The evidence-based German guidelines recommend ceftriaxone or doxycycline during 14 days for early Lyme neuroborreliosis and during 14 to 21 days for late Lyme neuroborreliosis (Table 4). A review of available pediatric data resulted in the same suggestions [44]. The British guidelines make a distinction between central and peripheral symptoms: oral doxycycline or amoxicillin treatments are recommended for cranial nerve symptoms and/or peripheral nervous system symptoms. Ceftriaxone or doxycycline are recommended in patients presenting with central nervous system symptoms, with increased doses of doxycycline at 200 mg twice daily in case of encephalitis, myelitis, or vasculitis. The British guidelines recommend 21 days of treatment for all manifestations of Lyme neuroborreliosis. Adjuvant corticosteroid therapy is not recommended for patients presenting with radiculalgia and is most likely harmful to patients presenting with facial palsy associated with early Lyme neuroborreliosis [45]. Jarisch-Herxheimer reaction has never been reported in European studies of Lyme neuroborreliosis since 1990. Corticosteroids are not recommended in patients presenting with neurological manifestations of Lyme borreliosis (**grade C**).

Risk factors for quality of life impairment and fatigue following treatment for Lyme neuroborreliosis have been identified in a cohort of 50 patients followed for 30 months [46]: time to treatment initiation >6 months after symptom onset, severe initial neurological manifestations, and residual symptoms at four months (28% of patients, especially if the diagnosis is uncertain) [47]. These arguments lead to recommending a 21-day treatment when time to treatment initiation is superior to six months and a 14-day treatment when time to treatment initiation is inferior to six months (**grade B**). Symptom resolution may take time, up to several years after treatment, especially when treatment is initiated late. Sequelae such as residual pain may persist and should not be considered indicative of bacterial resistance. Ninety per cent of patients treated for Lyme neuroborreliosis with peripheral neuropathy usually no longer have symptoms at 5 years, and 10% have sequelae such as neuropathic pain or sensory deficit [47]. A large-scale study of 2,067 patients presenting with confirmed Lyme neuroborreliosis in Norway compared various indicators collected five years after treatment with the indicators of 20,670 paired controls. No significant difference was observed in the

long-term survival, health status, or social functioning. Such findings document the excellent long-term prognosis in appropriately treated patients [48].

Cyclines are usually contraindicated in children below 8 years of age, because of the risk of permanent tooth coloration and enamel hypoplasia reported with tetracycline. This adverse effect has not been reported with doxycycline, and some studies reported its good tolerability in children [49]. Treatment with doxycycline could thus be discussed, especially when beta-lactams are contraindicated or when the IV line is difficult to insert or manage, after having informed the parents that such treatment does not have a marketing authorization in France for use in children below 8 years of age (**grade AE**).

2.3 Joint manifestations of Lyme borreliosis (Table 5)

Few studies have been performed to evaluate the treatment of joint manifestations of Lyme borreliosis. Most of these studies are relatively old, observational, or with a small sample size. They are based on long-term follow-up (>12 months) [50, 51]. The inclusion criteria of these studies are usually non-specific joint signs associated with positive serology. Some of the included patients may not have had active Lyme borreliosis.

Amoxicillin, only evaluated as a combination with probenecid, showed equivalent efficacy to doxycycline over a 30-day period. Some patients receiving amoxicillin/probenecid developed neurological signs attributed to Lyme neuroborreliosis after treatment [50]. The administration of third-generation injectable cephalosporins for 14 days was associated with equivalent efficacy or was even superior to intravenous penicillin G for 10 days. Ceftriaxone (2 g/day) was the most evaluated drug, including in children. An oral cephalosporin (cefixime) showed lower efficacy than ceftriaxone [52]. A retrospective study of 24 patients, with a mean follow-up of 40 weeks, treated with doxycycline (200 mg/day for 30 days), oral amoxicillin-clavulanic acid (2 g/250 mg per day for 30 days) or IV amoxicillin-clavulanic acid (1 g/200 mg thrice daily for 21 days), or ceftriaxone (2 g/day for 14 days), reported that four patients received a second antibiotic therapy and nine patients an intra-articular injection of corticosteroids or underwent synovectomy. All patients were cured [51]. Another retrospective study of 26 patients treated with ceftriaxone 2 g/day for 14 days, with a three-year follow-up, reported a good response in 19 patients, relapse in six patients, and new manifestations in four patients [53]. An open-label randomized study comparing 14 vs 28 days of ceftriaxone reported 5/80 treatment failures in the 14-day group vs. 0/63 in the 28-day group

($p=0.07$). However, a higher number of adverse effects was reported in the 28-day group ($p=0.02$) [41]. The analysis of published studies comparing doxycycline and ceftriaxone using efficacy, tolerability, and cost criteria, leads to favoring doxycycline for Lyme arthritis (**grade AE**).

Several studies suggested that corticosteroid administration was harmful to patients, although with a low level of scientific evidence [50]. Intra-articular injections of corticosteroids are possible, provided appropriate antibiotic therapy has already been initiated [50] (**grade AE**). Randomized studies rarely reported an initial treatment success rate of 100% [50]. A second antibiotic therapy course sometimes leads to cure. Clinical experience reveals that persistent arthritis after two lines of treatment is usually related to a reactive arthritis with a potential progression to inflammatory rheumatism, and should be managed as such.

Patients presenting with persistent arthritis after two lines of adequate treatment and with a negative PCR in synovial fluid should be referred to a rheumatologist or a pediatrician for the management of reactive arthritis and to discuss progression to inflammatory rheumatism (**grade AE**).

*2.4. *Acrodermatitis chronica atrophicans* (ACA)*

A prospective cohort study of 46 patients, including various treatments, reported an almost systematic cure with 30 days of doxycycline 200 mg/day (n=6/6) or with 30 days of phenoxy-methylpenicillin 1.5 M IU thrice daily (n=13/14, one patient presented with persistent arthralgia) [54]. Lower-quality studies reported failures with treatment duration shorter than 28 days. Skin atrophy is irreversible, but allodynia usually rapidly resolves. Moderate sensory deficit may persist.

ACA should be treated with doxycycline 200 mg/day for 28 days. Another option is IV ceftriaxone 2 g/day for 28 days (**grade B**). ACA-associated neuropathic pain should not impact the treatment choice (**grade AE**). Support stockings may be suggested to patients presenting with ACA-related edema on a lower limb (**grade AE**). Slow resolution of inflammatory cutaneous signs (erythema, edema), that may take more than six months, does not provide grounds for the initiation of a new antibiotic treatment (**grade AE**).

2.5 Ophthalmologic manifestations of Lyme borreliosis (Table 6)

Treatment of lesions localized on the eyes surface (except for keratitis) is based on doxycycline (200 mg/day) or ceftriaxone (2 g/day) for 14 days (**grade AE**). Treatment of keratitis and intraocular, orbital, and neuro-ophthalmologic presentations is based on data originating from Lyme neuroborreliosis, but with ceftriaxone for 21 days as first-line regimen, because of the poor intraocular penetration of doxycycline (**grade AE**). A corticosteroid therapy (topical, periocular, intravitreous, or systemic) is frequently prescribed in combination with ceftriaxone – despite the lack of robust evidence – at decreasing doses depending on the treatment response and surveillance criteria (biomicroscopy, angiography, optical coherence tomography). Prescribing a new course of antibiotics to patients with high-dose corticosteroid dependence or relapse should be discussed on a case-by-case basis.

Adjuvant corticosteroid therapy may be prescribed if the ocular inflammation persists. The administration route depends on the type of impairment (**grade AE**).

2.6 Cardiac manifestations of Lyme borreliosis

Available data is derived from a systematic literature review of type 3 atrioventricular blocks (AVB) in Lyme borreliosis [55], and from a retrospective study [56]. The most important study was performed in the United States and included 45 patients presenting with type 3 AVB associated with Lyme borreliosis. Patients were treated with IV ceftriaxone (47% of cases) or with an oral antibiotic therapy (penicillin or tetracycline, 35% of cases). Forty per cent of patients required temporary cardiac pacing and 4% long-term cardiac pacing [55]. Hospitalization with continuous monitoring is recommended in cases of syncope, dyspnea, chest pain, type 2 or 3 AVB, or type 1 AVB when the PR interval is >30 ms (risk of rapid worsening) [39]. AVB, even complete, usually resolves within one week [55].

Patients presenting with syncope, type 2 or 3 AVB, or type 1 AVB >30 ms (**grade C**) should receive an initial treatment with IV ceftriaxone (2 g daily for adults), with a switch to oral doxycycline (100 mg twice daily for adults) or amoxicillin (1 g thrice daily for adults) as soon as continuous monitoring is no longer required, for a total duration of 21 days (**grade AE**). Doxycycline or amoxicillin may be used for the first-line treatment of patients presenting with other manifestations (**grade C**).

The use of temporary cardiac pacing may be indicated, as per the specialist's advice. Long-term cardiac pacing is not recommended in the first-line setting (**grade AE**). Chronic dilated cardiopathy associated with a history of Lyme borreliosis should not be treated with an antibiotic therapy in the absence of causal link (**Grade C**).

2.7. Specific situations (sexual transmission, pregnant women, breastfeeding women)

Sexual transmission of Lyme borreliosis has been suggested, but has never been proven [57]. Mother-to-fetus transmission of Lyme borreliosis has been suggested based on autopsy results, but no causal link has been evidenced with pregnancy outcome [58]. A literature review identified 45 studies (including 29 clinical cases or case series), with numerous biases (small sample size, non-approved diagnostic tests, etc.) and conflicting results. No conclusion can therefore be drawn on the risk for fetuses [59]. A meta-analysis of nine studies reported fewer adverse effects (miscarriage, fetal death in utero, etc.) in women treated for Lyme borreliosis during pregnancy (11%, 95% CI 7-16) than in non-treated women (50%, 95% CI 30-70) [59]. A study reported two cases with positive *Borrelia* PCR in the breast milk of breastfeeding women (in-house PCR test, not approved in breast milk), without any consequence for the newborns [60].

Pregnant women presenting with Lyme borreliosis should be treated as per the same modalities as the general population, without any delay (**grade A**). Amoxicillin or ceftriaxone is to be favored as first-line treatment, depending on the disease stage (**grade B**). Doxycycline administered after the first trimester of pregnancy is associated with a risk of coloration of deciduous teeth, with no impact on permanent teeth (<http://www.lecrat.fr>) (**grade B**).

2.8. Prolonged treatment or re-treatment

Five placebo-controlled randomized trials have been performed with patients presenting with prolonged symptoms (asthenia, arthralgia, neuropathic pain, cognitive disorders, etc.) following adequately treated Lyme borreliosis [38, 61-64]. The assessed treatments, sometimes as part of a combination, were IV ceftriaxone for two to four weeks (n=4), doxycycline (n=4), and clarithromycin-hydroxychloroquine combination (n=1). All these trials demonstrated a substantial placebo effect, without any additional benefit of the antibiotic therapy in terms of

quality of life, pain, or fatigue. One study reported significant differences in terms of pain and fatigue at 12 weeks, but not at 24 weeks. These studies also evidenced the adverse effects of prolonged antibiotic therapies, sometimes severe (*Clostridium difficile* colitis, venous line complications) [65]. Such an inappropriate use of antibiotics has an ecological impact. In a 2015 report the ANSM classified ceftriaxone as an antibiotic highly contributing to the emergence of resistance.

Patients presenting with persistent symptoms after adequately treated Lyme borreliosis should not receive repeated or prolonged courses of antibiotics (**grade A**).

3. Persistent symptoms after documented or suspected Lyme borreliosis

Some patients present with persistent and pleomorphic symptoms (asthenia, arthralgia, myalgia, headaches, cognitive disorders, paresthesia, etc.) with functional impact, attributed to Lyme borreliosis, other tick-borne diseases, or even a co-infection. This category of patients includes patients who have been adequately treated for documented Lyme borreliosis but who no longer present objective signs of an active infection, as well as treated or untreated patients consulting for a suspicion of Lyme borreliosis (unconfirmed). Symptoms are attributed to Lyme borreliosis by a relative or by the patient himself, often after having searched the Internet. Northern American studies initially made a distinction between these two types of patients, but we believe they should be grouped together as they share the same signs and symptoms, some underlying pathophysiological mechanisms, and management modalities [66-68].

3.1 Epidemiological approach

Six studies performed in the United States [66, 67], Netherlands [68], and France [69-71] included more than 2,000 patients consulting for a suspicion of Lyme borreliosis and reported similar results. The three French studies – the most recent – included more than 1,000 patients, of whom only 12% (Besançon), 13% (Paris), and 15% (Nancy) were finally diagnosed with confirmed or probable Lyme borreliosis following investigations. Up to 80% of patients actually received another diagnosis, with a potential loss of chance for appropriate care because of diagnostic delay, and up to 85% of patients received a pointless antibiotic therapy (sometimes for years). The care pathway of patients presenting with a suspicion of Lyme borreliosis has already been properly assessed in Nancy [70]. Following the initial consultation, 75% of patients were referred to specialists for the diagnosed disease and 25% underwent further investigation.

The three French studies confirmed the wide range of differential diagnoses already described in the United States in the 1990s [72]: neurological diseases (12-19%), rheumatologic diseases (15-43%), psychiatric or psychological diseases such as burn out syndrome (13-25%), or systemic/autoimmune diseases (Table 7). The proportion of undetermined diagnoses (10%) reaches 50% when the diagnosis of “persistent somatic symptoms” is not taken into consideration. Persistent somatic symptom disorder has long been recognized, although under various names [73]. It is characterized by: *i*) chronic and incapacitating physical symptoms that cannot be entirely attributed to anatomical lesions, and *ii*) specific cognitive and behavioral symptoms. When the physical symptoms mainly belong to a single entity, they may lead to the specific diagnosis of functional somatic syndrome (e.g., fibromyalgia, chronic fatigue syndrome, irritable bowel syndrome). When these symptoms belong to several entities, as most frequently observed, a general diagnosis is more appropriate: “somatic symptom disorder” (*American Psychiatric Association*), “bodily distress syndrome” (World Health Organization), or “persistent somatic symptoms” (*European Association of Psychosomatic Medicine*) [74]. The latter term (persistent somatic symptoms) seems more appropriate (**grade AE**). These disorders account for 36% and 56% of diagnoses received by patients consulting for a suspicion of Lyme borreliosis in the two American studies performed in the 1990s [66, 67]. Their prevalence is estimated at 6% of the general population and they account for 16% of primary care consultations and for up to 33% of specialized consultations [75].

3.2. Diagnostic strategy

3.2.1. Initial consultation

Thorough anamnesis and comprehensive clinical examination are required. A global strategy is required to take into consideration the context, the patient’s environment, and pathway (**grade AE**). Sufficient time should be dedicated to this initial consultation, and/or it should be divided into several consultations (**grade AE**). The anamnesis should go through the following steps: *i*) let the patient tell the “disease story” that led him to suspect he may have Lyme borreliosis; *ii*) list all arguments developed by the patient in favor of Lyme borreliosis diagnosis; *iii*) assess the patient’s conviction related to the Lyme borreliosis diagnosis (the physician may ask the patient to grade this likelihood using percentages); *iv*) try to understand if alternative hypotheses have been suggested by the patient’s physicians, relatives, or by the patient and why the patient believes these alternative hypotheses are less likely; *v*) assess the reported symptoms, their progression over time, the aggravating or relieving factors, and list in order of importance

those with the strongest negative impact on the patient's quality of life (e.g., fatigue, widespread pain, etc.) (*grade AE*).

The clinical examination should be thorough and comprehensive. It should focus on rheumatologic, neurological, dermatological, and psychiatric signs and symptoms (*grade AE*). Emotional distress should be assessed, mainly anxious and depressive symptoms. Panic attacks should particularly be looked for among anxious symptoms, especially if symptom onset occurred after an attack. Excessive fear of diseases, insensitive to reassuring arguments, should also be looked for. Patients should be informed that at this stage the aim is not to find a causal link between physical and psychological symptoms, that may either be causes or consequences – most often both – because of circular causality. Vicious circles contributing to the persistence of symptoms involve brain mechanisms (central sensitization, psychological conditioning), somatic mechanisms (physical deconditioning), and social mechanisms (healthcare system organization, role of the media, conspiracy theories). These mechanisms are targeted by the proposed treatments.

Physicians should verify that the initial examinations have been performed before deciding on further examinations. However, biological and radiological examinations aiming at ruling out unlikely diagnoses should not be prescribed in excess – at the risk of fortuitous discoveries (biological or imaging results with no clinical significance) – as they are likely to lead to wrong diagnoses and to reinforce the patient's worries and conviction of being sick (*grade AE*). Even prescribing routine investigations may reinforce the patient's conviction that the diagnosis is uncertain and that further examinations are required. Physicians should ask themselves the following question: “Would I prescribe this investigation if the patient was not so worried?”. If the answer is no, the investigation should be postponed. All investigations performed – whether it be positive, negative, or artefact – should be taken into account. Tests previously performed (serology, immunology, toxicology, etc.) should not be ruled out or disregarded, because the patient invested faith and money in them: he should not be held responsible or be considered a stakeholder in the current medical and media controversy. The diagnostic work-out should be guided by symptoms and by the physical examination and investigations already performed (*grade AE*).

3.2.2. Diagnostic process

Fever or inflammation is not suggestive of Lyme borreliosis diagnosis and should rather lead to suspect other infectious or systemic diseases (*grade AE*). Numerous pathologies may be

responsible for widespread pain. Objective physical signs should lead physicians to considering other organic diseases and may require a specialist's advice (Table 7). Persistent somatic symptoms should be considered when no objective signs are observed (*grade AE*). This diagnosis should however not be an exclusion diagnosis. It should be a truly positive diagnosis based on the identification of cognitive symptoms (hypothesis of a sole somatic etiology, belief in the increasing severity or impact of symptoms, absence of reassuring effect brought by the normal results of the investigations performed), and behavioral symptoms (avoiding talking about the context of physical symptom onset, numerous consultations and investigations performed). Patients often find it difficult to hear that “as their test results are absolutely fine, the diagnosis should be...”. It is much better to explain that the clinical symptoms are “highly suggestive of persistent somatic symptoms”.

3.3. Treatment strategy

The management of rheumatologic, neurological, cardiac, dermatological, inflammatory, and psychiatric diseases should be performed by the corresponding specialists and physicians specialized in pain management (*grade AE*). In some countries the management of persistent somatic symptoms falls under a specific medical specialty, i.e. psychosomatic medicine. This specialty does not exist in France, but other specialists (general practitioners, rheumatologists, internal medicine physicians, psychiatrists, etc.) have expertise in this area.

The management of persistent somatic symptoms is based on various elements (*grade AE*):

- 1/ Patients should be informed that the reported symptoms (fatigue, pain, etc.) are non-specific and that they may be due to several causes (for instance for prolonged asthenia: mild somatic disease, stressful or tiring lifestyle, deconditioning to physical exercise, emotional distress, sleep disorders, etc.).
- 2/ Physicians should avoid excessive and stigmatizing simplifications as they may be understood as “it’s all in your head”. They should rather focus on more elaborated and customized explanations, drawing on circular causal links [76].
- 3/ Physicians should clearly identify the patient’s predisposing factors (psychological and somatic vulnerability), precipitating factors (including infectious factors or even Lyme borreliosis in case of positive serology), and factors contributing to the persistence of symptoms involving avoidance mechanisms and social reinforcing factors. Only the factors contributing to the persistence of symptoms can be managed by a medical treatment.

4/ Physicians should clearly explain why, from a medical standpoint, the hypothesis of active Lyme borreliosis can only be considered as a potential precipitating factor in case of a history of Lyme borreliosis, to explain the patient's current symptoms.

5/ Physicians should explain the lack of benefit of prolonged antibiotic therapies (disappearance of the triggering factor, no proof of efficacy in high-quality control studies). To remain consistent and credible, physicians should not suggest an antibiotic therapy just to give the impression of having heard the patient and to pretend to have met their expectations, and even less with the intent to show that the antibiotic therapy is pointless. Such treatments may lead to improvement, but it will be incomplete and not different from that observed with a placebo [61]. Besides, these treatments are associated with risks and with the selection of bacterial resistance.

6/ Physicians should suggest alternative customized explanations for the patient's symptoms (neglected somatic diseases, lifestyle, emotional distress, biological and behavioral vicious circles contributing to the persistence of symptoms). The following factors contributing to the persistence of symptoms should be addressed: difficult relations with the healthcare system (feeling of lack of recognition from healthcare professionals, with a potential lack of knowledge of the persistent somatic symptom diagnosis), worrying doubts conveyed by the Internet.

7/ Physicians should suggest a positive diagnosis. As there is no consensus on the preferred term, the choice should be based on the term compatibility with the patient's ideas and should aim to putting an end to medical nomadism. Physicians should strive to achieve a joint decision with the patient. Establishing a specific diagnosis may meet such criteria if the symptoms belong to a specific entity (e.g., fibromyalgia). Otherwise, physicians should use one of the three globally accepted terms: somatic symptom disorder, bodily distress syndrome, or persistent somatic symptoms [74]. The generic term of "functional disorder" is also well-accepted. Besides the positive wording of the diagnosis, the patient is more likely to accept it when physicians mention that such disorder is quite frequent. Physicians should acknowledge the grueling nature of the patient's symptoms as well as the resulting incapacity when no diagnosis is established. Focus should also be put on the availability of various treatments, resulting from various researches. Physicians should however remain cautious about treatment effects and emphasize that the treatment aims at relieving symptoms and improving the patient's quality of life rather than curing the patient, especially if the patient has been complaining of such symptoms for a while. However, complete resolution may be obtained, especially in cases of recent disorder onset.

8/ Physicians should write a detailed letter [77], that will be sent to the patient and their physicians. The letter should include all items discussed with the patient, arguments related to

alternative causes of the symptoms, the final diagnosis, and the benefit in limiting further investigations.

9/ Physicians should suggest a follow-up consultation to establish a joint therapeutic agenda between patient and physician and clearly explain that they are ready to take responsibility for the choices and decisions taken, and even for the risk of making a mistake.

10/ If the patient is not reluctant to the potential role of cognitive and behavioral factors in the persistence of symptoms, physicians should suggest a behavioral and cognitive therapy [78]. Patients should however be informed that such treatment is not reimbursed in France when performed by psychologists.

Conflict of interests

C. Lemogne contributed to a scientific committee for Lundbeck, was granted funding from Lundbeck and Otsuka Pharmaceutical for congresses or research activities, and received payment from Daiichi-Sankyo, Janssen-Cilag, Lundbeck, and Servier for specific contribution or work. V. Hentgen contributed to scientific committees for Novartis pharma, SOBI, and ABBVIE, was granted funding from Novartis pharma for congresses or research activities, and received payment from Novartis pharma for specific contribution. A. Saunier was granted funding from Novartis, Gilead, ViiV Healthcare, Genzyme, and LFB Médicaments for congresses or research activities, and received payment from Novartis and Ceformed for specific contribution. P. Cathebras was granted funding from Sanofi-Genzyme, GSK, Novartis, and LFB for congresses, and received payment from MSD, ADEPUL, and MG-Form for specific contribution. C. Eldin was granted funding from Sanofi-Genzyme, GSK, Novartis, and LFB for congresses, and received payment from MSD, ADEPUL, and MG-Form for specific contribution. B. Jaulhac acted as one-off expert speaker for the ANSM, HAS, and ECDC. He contributed to developing the patent for a vaccine against Lyme disease in dogs (N° 1551182). B. Fantin contributed to a scientific committee for Novartis and was granted funding for congresses or research activities from Eumedica. B. Bodaghi contributed to a scientific committee for AbbVie and Allergan, and was granted funding from Santen, AbbVie, Allergan, Bayer, and Thea for congresses or research activities. J.-P. Gangneux contributed to a scientific committee for Pfizer and MSD, and was granted funding from Pfizer and MSD for congresses or research activities. H. Partouche was granted funding from Pfizer for congresses and research activities. F. Sellal was granted funding from Biogen-Idec, Roche, TEVA, Sanofi, and Elivie for congresses or research activities, and received payment from Novartis-Pharma, Sanofi, Lundbeck, Eisai, and TEVA. C. Chirouze was granted funding from Astellas, Gilead, ViiV Helathcare, MSD, and Janssen for congresses or research activities, and received payment from BMS for specific contribution. Thomas de Broucker was granted funding from Novartis Pharma for congresses or research activities, and received payment from Biogen France, Sanofi, Novartis Pharma, and Roche for specific contribution. A. Raffetin was granted funding from MSD and Elivie for congresses or research activities. E. Caumes received payment from Takeda Pharmaceuticals International AG and Zambon for specific contribution. C. Rabaud contributed to scientific committees for MSD, GSK, Pfizer, AstraZeneca, Janssen, Astellas, Gilead, and Viiv Healthcare, and was granted funding from Mylan, Astellas, Janssen, MSD, and Gilead for congresses or research activities. A. Sotto contributed to scientific committees for Sanofi and

BioFilm Control, and received payment from Astellas and MSD for congresses. Y. Hansmann was granted funding from Pfizer, Astellas, Jansen, Gilead, and Eumedica for congresses, teaching, or research activities. F. Roblot contributed to scientific committees for Janssen, was granted funding from Astellas, Eumedica, Novartis, Pfizer, Sanofi, and MSD for congresses or research activities, and received payment from GSK, MSD, and Astellas for one-off contributions. P. Tattevin contributed to scientific committees for Gilead, Astellas, Coreviome, MSD, Mylan, and Pfizer, was granted funding from Astellas, BioMérieux, Gilead, Pfizer, and MSD for congresses or research activities, and received payment from Mylan, MSD, Pfizer, BioMérieux, Gilead, and Astellas for one-off contributions.

References

1. Eldin C, Raffetin A, Bouiller K, Hansmann Y, Roblot F, Raoult D, et al. Review of European and American guidelines for the diagnosis of Lyme borreliosis. *Med Mal Infect* 2019;49:121-132.
2. Fahrer H, Sauvain MJ, Zhioua E, Van Hoecke C, Gern LE. Longterm survey (7 years) in a population at risk for Lyme borreliosis: what happens to the seropositive individuals? *Eur J Epidemiol* 1998;14:117-123.
3. Leeflang MM, Ang CW, Berkout J, Bijlmer HA, Van Bortel W, Brandenburg AH, et al. The diagnostic accuracy of serological tests for Lyme borreliosis in Europe: a systematic review and meta-analysis. *BMC Infect Dis* 2016;16:140.
4. Waddell LA, Greig J, Mascarenhas M, Harding S, Lindsay R, Ogden N. The Accuracy of Diagnostic Tests for Lyme Disease in Humans, A Systematic Review and Meta-Analysis of North American Research. *PLoS One* 2016;11:e0168613.
5. Dessau RB, van Dam AP, Fingerle V, Gray J, Hovius JW, Hunfeld KP, et al. To test or not to test? Laboratory support for the diagnosis of Lyme borreliosis: a position paper of ESGBOR, the ESCMID study group for Lyme borreliosis. *Clin Microbiol Infect* 2018;24:118-124.
6. Seriburi V, Ndukwe N, Chang Z, Cox ME, Wormser GP. High frequency of false positive IgM immunoblots for *Borrelia burgdorferi* in clinical practice. *Clin Microbiol Infect* 2012;18:1236-1240.
7. Webber BJ, BurGANowski RP, Colton L, Escobar JD, Pathak SR, Gambino-Shirley KJ. Lyme Disease Overdiagnosis in a Large Healthcare System: A Population-based, Retrospective Study. *Clin Microbiol Infect* 2019.
8. Tuuminen T, Hedman K, Soderlund-Venermo M, Seppala I. Acute parvovirus B19 infection causes nonspecificity frequently in *Borrelia* and less often in *Salmonella* and *Campylobacter* serology, posing a problem in diagnosis of infectious arthropathy. *Clin Vaccine Immunol* 2011;18:167-172.
9. Grillon A, Scherlinger M, Boyer PH, De Martino S, Perdriger A, Blasquez A, et al. Characteristics and clinical outcomes after treatment of a national cohort of PCR-positive Lyme arthritis. *Semin Arthritis Rheum* 2018.
10. Berger TG, Schoerner C, Schell H, Simon M, Schuler G, Rollinghoff M, et al. Two unusual cases of diffuse acrodermatitis chronica atrophicans seronegative for Lyme borreliosis. *Eur J Clin Microbiol Infect Dis* 2003;22:392-395.
11. Holl-Wieden A, Suerbaum S, Girschick HJ. Seronegative Lyme arthritis. *Rheumatol Int* 2007;27:1091-1093.
12. Harrer T, Geissdorfer W, Schoerner C, Lang E, Helm G. Seronegative Lyme neuroborreliosis in a patient on treatment for chronic lymphatic leukemia. *Infection* 2007;35:110-113.
13. Fallon BA, Pavlicova M, Coffino SW, Brenner C. A comparison of lyme disease serologic test results from 4 laboratories in patients with persistent symptoms after antibiotic treatment. *Clin Infect Dis* 2014;59:1705-1710.
14. Marques AR. Laboratory diagnosis of Lyme disease: advances and challenges. *Infect Dis Clin North Am* 2015;29:295-307.
15. Aguero-Rosenfeld ME, Wormser GP. Lyme disease: diagnostic issues and controversies. *Expert Rev Mol Diagn* 2015;15:1-4.
16. Mygland A, Ljostad U, Fingerle V, Rupprecht T, Schmutzhard E, Steiner I. EFNS guidelines on the diagnosis and management of European Lyme neuroborreliosis. *Eur J Neurol* 2010;17:8-16, e11-14.
17. Khatchikian CE, Nadelman RB, Nowakowski J, Schwartz I, Wormser GP, Brisson D. Evidence for strain-specific immunity in patients treated for early lyme disease. *Infect Immun* 2014;82:1408-1413.

18. Dessau RB, Fryland L, Wilhelmsson P, Ekerfelt C, Nyman D, Forsberg P, et al. Study of a Cohort of 1,886 Persons To Determine Changes in Antibody Reactivity to *Borrelia burgdorferi* 3 Months after a Tick Bite. *Clin Vaccine Immunol* 2015; **22**:823-827.
19. Jaulhac B, Heller R, Limbach FX, Hansmann Y, Lipsker D, Monteil H, et al. Direct molecular typing of *Borrelia burgdorferi* sensu lato species in synovial samples from patients with lyme arthritis. *J Clin Microbiol* 2000; **38**:1895-1900.
20. Assous MV. [Laboratory methods for the diagnosis of clinical forms of Lyme borreliosis]. *Med Mal Infect* 2007; **37**:487-495.
21. Mullegger RR, Glatz M. Skin manifestations of lyme borreliosis: diagnosis and management. *Am J Clin Dermatol* 2008; **9**:355-368.
22. Rupprecht TA, Manz KM, Fingerle V, Lechner C, Klein M, Pfirrmann M, et al. Diagnostic value of cerebrospinal fluid CXCL13 for acute Lyme neuroborreliosis. A systematic review and meta-analysis. *Clin Microbiol Infect* 2018; **24**:1234-1240.
23. Yang J, Han X, Liu A, Bao F, Peng Y, Tao L, et al. Chemokine CXC Ligand 13 in Cerebrospinal Fluid Can Be Used as an Early Diagnostic Biomarker for Lyme Neuroborreliosis: A Meta-Analysis. *J Interferon Cytokine Res* 2017; **37**:433-439.
24. Kuiper H, van Dam AP, Spanjaard L, de Jongh BM, Widjojokusumo A, Ramselaar TC, et al. Isolation of *Borrelia burgdorferi* from biopsy specimens taken from healthy-looking skin of patients with Lyme borreliosis. *J Clin Microbiol* 1994; **32**:715-720.
25. Eliassen KE, Reiso H, Berild D, Lindbaek M. Comparison of phenoxy-methylpenicillin, amoxicillin, and doxycycline for erythema migrans in general practice. A randomized controlled trial with a 1-year follow-up. *Clin Microbiol Infect* 2018; **24**:1290-1296.
26. Torbahn G, Hofmann H, Rucker G, Bischoff K, Freitag MH, Dersch R, et al. Efficacy and Safety of Antibiotic Therapy in Early Cutaneous Lyme Borreliosis: A Network Meta-analysis. *JAMA Dermatol* 2018; **154**:1292-1303.
27. Stupica D, Veluscek M, Blagus R, Bogovic P, Rojko T, Cerar T, et al. Oral doxycycline versus intravenous ceftriaxone for treatment of multiple erythema migrans: an open-label alternate-treatment observational trial. *J Antimicrob Chemother* 2018; **73**:1352-1358.
28. Lipsker D, Hansmann Y, Limbach F, Clerc C, Tranchant C, Grunenberger F, et al. Disease expression of Lyme borreliosis in northeastern France. *Eur J Clin Microbiol Infect Dis* 2001; **20**:225-230.
29. Stupica D, Maraspin V, Bogovic P, Ogrinc K, Blagus R, Cerar T, et al. Comparison of Clinical Course and Treatment Outcome for Patients With Early Disseminated or Early Localized Lyme Borreliosis. *JAMA Dermatol* 2018; **154**:1050-1056.
30. Maraspin V, Nahtigal Klevisar M, Ruzic-Sabljic E, Lusa L, Strle F. Borrelial Lymphocytoma in Adult Patients. *Clin Infect Dis* 2016; **63**:914-921.
31. Hofmann H, Fingerle V, Hunfeld KP, Huppertz HI, Krause A, Rauer S, et al. Cutaneous Lyme borreliosis: Guideline of the German Dermatology Society. *Ger Med Sci* 2017; **15**:Doc14.
32. Pancewicz SA, Garlicki AM, Moniuszko-Malinowska A, Zajkowska J, Kondrusik M, Grygorczuk S, et al. Diagnosis and treatment of tick-borne diseases recommendations of the Polish Society of Epidemiology and Infectious Diseases. *Przegl Epidemiol* 2015; **69**:309-316, 421-308.
33. Cadavid D, Auwaerter PG, Rumbaugh J, Gelderblom H. Antibiotics for the neurological complications of Lyme disease. *Cochrane Database Syst Rev* 2016; **12**:Cd006978.
34. Karlsson M, Hammers-Berggren S, Lindquist L, Stiernstedt G, Svenungsson B. Comparison of intravenous penicillin G and oral doxycycline for treatment of Lyme neuroborreliosis. *Neurology* 1994; **44**:1203-1207.
35. Kohlhepp W, Oschmann P, Mertens HG. Treatment of Lyme borreliosis. Randomized comparison of doxycycline and penicillin G. *J Neurol* 1989; **236**:464-469.
36. Ljostad U, Skogvoll E, Eikeland R, Midgard R, Skarpaas T, Berg A, et al. Oral doxycycline versus intravenous ceftriaxone for European Lyme neuroborreliosis: a multicentre, non-inferiority, double-blind, randomised trial. *Lancet Neurol* 2008; **7**:690-695.

37. Mullegger RR, Millner MM, Stanek G, Spork KD. Penicillin G sodium and ceftriaxone in the treatment of neuroborreliosis in children--a prospective study. *Infection* 1991, **19**:279-283.
38. Oksi J, Nikoskelainen J, Hiekkanen H, Lauhio A, Peltomaa M, Pitkaranta A, et al. Duration of antibiotic treatment in disseminated Lyme borreliosis: a double-blind, randomized, placebo-controlled, multicenter clinical study. *Eur J Clin Microbiol Infect Dis* 2007, **26**:571-581.
39. Pfister HW, Preac-Mursic V, Wilske B, Einhaupl KM. Cefotaxime vs penicillin G for acute neurologic manifestations in Lyme borreliosis. A prospective randomized study. *Arch Neurol* 1989, **46**:1190-1194.
40. Pfister HW, Preac-Mursic V, Wilske B, Schielke E, Sorgel F, Einhaupl KM. Randomized comparison of ceftriaxone and cefotaxime in Lyme neuroborreliosis. *J Infect Dis* 1991, **163**:311-318.
41. Dattwyler RJ, Wormser GP, Rush TJ, Finkel MF, Schoen RT, Grunwaldt E, et al. A comparison of two treatment regimens of ceftriaxone in late Lyme disease. *Wien Klin Wochenschr* 2005, **117**:393-397.
42. Kowalski TJ, Tata S, Berth W, Mathiason MA, Agger WA. Antibiotic treatment duration and long-term outcomes of patients with early lyme disease from a lyme disease-hyperendemic area. *Clin Infect Dis* 2010, **50**:512-520.
43. Dersch R, Freitag MH, Schmidt S, Sommer H, Rauer S, Meerpohl JJ. Efficacy and safety of pharmacological treatments for acute Lyme neuroborreliosis - a systematic review. *Eur J Neurol* 2015, **22**:1249-1259.
44. Dersch R, Hottenrott T, Schmidt S, Sommer H, Huppertz HI, Rauer S, et al. Efficacy and safety of pharmacological treatments for Lyme neuroborreliosis in children: a systematic review. *BMC Neurol* 2016, **16**:189.
45. Wormser GP, McKenna D, Scavarda C, Karmen C. Outcome of facial palsy from Lyme disease in prospectively followed patients who had received corticosteroids. *Diagn Microbiol Infect Dis* 2018, **91**:336-338.
46. Eikeland R, Mygland A, Herlofson K, Ljostad U. Risk factors for a non-favorable outcome after treated European neuroborreliosis. *Acta Neurol Scand* 2013, **127**:154-160.
47. Dersch R, Sommer H, Rauer S, Meerpohl JJ. Prevalence and spectrum of residual symptoms in Lyme neuroborreliosis after pharmacological treatment: a systematic review. *J Neurol* 2016, **263**:17-24.
48. Obel N, Dessau RB, Krogeffelt KA, Bodilsen J, Andersen NS, Moller JK, et al. Long term survival, health, social functioning, and education in patients with European Lyme neuroborreliosis: nationwide population based cohort study. *Bmj* 2018, **361**:k1998.
49. Wormser GP, Wormser RP, Strle F, Myers R, Cunha BA. How safe is doxycycline for young children or for pregnant or breastfeeding women? *Diagn Microbiol Infect Dis* 2019, **93**:238-242.
50. Steere AC, Levin RE, Molloy PJ, Kalish RA, Abraham JH, 3rd, Liu NY, et al. Treatment of Lyme arthritis. *Arthritis Rheum* 1994, **37**:878-888.
51. Renaud I, Cachin C, Gerster JC. Good outcomes of Lyme arthritis in 24 patients in an endemic area of Switzerland. *Joint Bone Spine* 2004, **71**:39-43.
52. Oksi J, Nikoskelainen J, Viljanen MK. Comparison of oral cefixime and intravenous ceftriaxone followed by oral amoxicillin in disseminated Lyme borreliosis. *Eur J Clin Microbiol Infect Dis* 1998, **17**:715-719.
53. Valesova H, Mailer J, Havlik J, Hulinska D, Hercogova J. Long-term results in patients with Lyme arthritis following treatment with ceftriaxone. *Infection* 1996, **24**:98-102.
54. Aberer E, Breier F, Stanek G, Schmidt B. Success and failure in the treatment of acrodermatitis chronica atrophicans. *Infection* 1996, **24**:85-87.
55. Forrester JD, Mead P. Third-degree heart block associated with lyme carditis: review of published cases. *Clin Infect Dis* 2014, **59**:996-1000.

56. Forrester JD, Meiman J, Mullins J, Nelson R, Ertel SH, Cartter M, *et al.* Notes from the field: update on Lyme carditis, groups at high risk, and frequency of associated sudden cardiac death--United States. *MMWR Morb Mortal Wkly Rep* 2014, **63**:982-983.
57. Stricker RB, Middelveen MJ. Sexual transmission of Lyme disease: challenging the tickborne disease paradigm. *Expert Rev Anti Infect Ther* 2015, **13**:1303-1306.
58. MacDonald AB. Gestational Lyme borreliosis. Implications for the fetus. *Rheum Dis Clin North Am* 1989, **15**:657-677.
59. Waddell LA, Greig J, Lindsay LR, Hinckley AF, Ogden NH. A systematic review on the impact of gestational Lyme disease in humans on the fetus and newborn. *PLoS One* 2018, **13**:e0207067.
60. Schmidt BL, Aberer E, Stockenhuber C, Klade H, Breier F, Luger A. Detection of *Borrelia burgdorferi* DNA by polymerase chain reaction in the urine and breast milk of patients with Lyme borreliosis. *Diagn Microbiol Infect Dis* 1995, **21**:121-128.
61. Berende A, ter Hofstede HJ, Vos FJ, van Middendorp H, Vogelaar ML, Tromp M, *et al.* Randomized Trial of Longer-Term Therapy for Symptoms Attributed to Lyme Disease. *N Engl J Med* 2016, **374**:1209-1220.
62. Fallon BA, Keilp JG, Corbera KM, Petkova E, Britton CB, Dwyer E, *et al.* A randomized, placebo-controlled trial of repeated IV antibiotic therapy for Lyme encephalopathy. *Neurology* 2008, **70**:992-1003.
63. Klempner MS, Hu LT, Evans J, Schmid CH, Johnson GM, Trevino RP, *et al.* Two controlled trials of antibiotic treatment in patients with persistent symptoms and a history of Lyme disease. *N Engl J Med* 2001, **345**:85-92.
64. Krupp LB, Hyman LG, Grimson R, Coyle PK, Melville P, Ahnn S, *et al.* Study and treatment of post Lyme disease (STOP-LD): a randomized double masked clinical trial. *Neurology* 2003, **60**:1923-1930.
65. Patel R, Grogg KL, Edwards WD, Wright AJ, Schwenk NM. Death from inappropriate therapy for Lyme disease. *Clin Infect Dis* 2000, **31**:1107-1109.
66. Steere AC, Taylor E, McHugh GL, Logigan EL. The overdiagnosis of Lyme disease. *Jama* 1993, **269**:1812-1816.
67. Reid MC, Schoen RT, Evans J, Rosenberg JC, Horwitz RI. The consequences of overdiagnosis and overtreatment of Lyme disease: an observational study. *Ann Intern Med* 1998, **128**:354-362.
68. Coumou J, Herkes EA, Brouwer MC, van de Beek D, Tas SW, Casteelen G, *et al.* Ticking the right boxes: classification of patients suspected of Lyme borreliosis at an academic referral center in the Netherlands. *Clin Microbiol Infect* 2015, **21**:e311-320.
69. Haddad E, Chabane K, Jaureguiberry S, Monsel G, Pourcher V, Caumes E. Holistic approach in patients with presumed Lyme borreliosis leads to less than 10% of confirmation and more than 80% of antibiotics failure. *Clin Infect Dis* 2018.
70. Jacquet C, Goehringer F, Baux E, Conrad JA, Ganne Devonec MO, Schmutz JL, *et al.* Multidisciplinary management of patients presenting with Lyme disease suspicion. *Med Mal Infect* 2019, **49**:112-120.
71. Bouiller K, Klopfenstein T, Chirouze C. Consultation for presumed Lyme borreliosis: the need for a multidisciplinary management. *Clin Infect Dis* 2018.
72. Sigal LH. The Lyme disease controversy. Social and financial costs of misdiagnosis and mismanagement. *Arch Intern Med* 1996, **156**:1493-1500.
73. Cathébras P, Goutte J. Intrications somato-psychiques : repères pour l'interniste.. In: *Diagnostics difficiles en médecine interne*. Edited by Seve P LJ, Broussolle C, Rousset H. Paris: Maloine; 2018. pp. 449-476.
74. Weigel A, Husing P, Kohlmann S, Lehmann M, Sheddien-Mora M, Toussaint A, *et al.* A European research network to improve diagnosis, treatment and care for patients with persistent somatic symptoms: Work report of the EURONET-SOMA conference series. *J Psychosom Res* 2017, **97**:136-138.

75. Creed F, Barsky A, Leiknes K. Epidemiology: prevalence, causes and consequences. . In: *Medically unexplained symptoms, somatization and bodily distress. Developing better clinical services*. Edited by Creed F HP, Fink P Cambridge: Cambridge University Press; 2011. pp. 1-42.
76. Stone J, Wojcik W, Durrance D, Carson A, Lewis S, MacKenzie L, et al. What should we say to patients with symptoms unexplained by disease? The "number needed to offend". *Bmj* 2002;**325**:1449-1450.
77. Hoedeman R, Blankenstein AH, van der Feltz-Cornelis CM, Krol B, Stewart R, Groothoff JW. Consultation letters for medically unexplained physical symptoms in primary care. *Cochrane Database Syst Rev* 2010:Cd006524.
78. van Dessel N, den Boeft M, van der Wouden JC, Kleinstauber M, Leone SS, Terluin B, et al. Non-pharmacological interventions for somatoform disorders and medically unexplained physical symptoms (MUPS) in adults. *Cochrane Database Syst Rev* 2014:Cd011142.

Table 1. Performance of diagnostic tests (sensitivity/specificity) in European Lyme borreliosis**Tableau 1.** Performances des tests diagnostiques (sensibilité/spécificité) dans la borréliose de Lyme européenne

Clinical suspicion	ELISA	Sensitivity ELISA	Specificity ELISA	PCR	Other useful examinations
Tick bite	Not useful	/	/	/	No
Erythema migrans	Not recommended	IgG: 36% (29-43) IgM: 42% (36-49)	IgG: 96% (94-97) IgM: 95% (92-97)	PCR on skin biopsy: Sensitivity 69% (35-81)	PCR on skin biopsy
Early Lyme neuroborreliosis <6 weeks	IgG + IgM	67-85%	92-97%	PCR in CSF: variable sensitivity	Intrathecal synthesis (antibody index) CSF cytology (lymphocytosis)
Semi-early neuroborreliosis, 6 weeks-6 months	IgG + IgM	90-99%	92-97%	PCR in CSF: not useful	Intrathecal synthesis CSF cytology (lymphocytosis)
Borrelial lymphocytoma	IgG + IgM	≥80%	92-97%	PCR on skin biopsy	Histology
Late Lyme neuroborreliosis >6 months	IgG	99%	92-97%	PCR in CSF: not useful	/
Lyme arthritis	IgG	IgG: 94% (86-98) IgM: 39% (28-52)	IgG: 97% (94-98) IgM: 95% (88-98)	PCR in synovial fluid: sensitivity 36-85%	PCR in synovial fluid and/or synovial biopsy
Ocular symptoms	IgG + IgM	Variable depending on the manifestations	92-97%	PCR in aqueous humor, CSF (variable sensitivity)	Intrathecal synthesis CSF cytology (lymphocytosis)
Cardiac symptoms	IgG + IgM	>80%	92-97%	/	No

Acrodermatitis chronica atrophicans	IgG	IgG: 99% (82-99) IgM: 18% (9-34)	IgG: 97% (95-98) IgM: 97% (93-98)	PCR on skin biopsy: sensitivity 16-92%	Histology
--	-----	-------------------------------------	--------------------------------------	---	-----------

CSF: cerebrospinal fluid

Table 2. Performance of diagnostic tests for the other tick-borne diseases

Tableau 2. Performances des tests diagnostiques dans les autres maladies vectorielles à tiques

Clinical suspicion	Serology	Serological diagnostic criteria	Serology specificity	PCR	Other useful examinations	Examinations that should not be performed
Tick-borne encephalitis [30]	IgG + IgM	IgM and IgG Seroconversion or increased IgG levels (Grade A, I)	Cross reactions: other arboviroses, yellow fever vaccine (IgG)	Only at the initial stage (viremia)	CSF: cytology (monocytosis) + IgM	Urine PCR
Human granulocytic anaplasmosis [31–38]	IgG, IgM, or TIg	Increased TIg or seroconversion, Se: 32% High levels of TIg Se: 58% (Grade B, II)	97%	PCR on whole blood, viremic stage Se: 74%, Sp: 100%	Thin blood film (detection of morula) Se: 20%	/
Babesiosis [38]	IgG + IgM, or TIg	Seroconversion or increased TIg: Se: unknown	Unknown	PCR on whole blood at the febrile stage	Thin blood film (detection of trophozoites)	Dark-field microscopy or phase-contrast microscopy
<i>Borrelia miyamotoi</i> [39]	-	/	/	PCR on whole blood at the febrile stage	/	Thin blood film - thick blood smear
<i>Candidatus Neoehrlichia mikurensis</i> [40]	-	/	/	PCR on whole blood at the febrile stage	/	Thin blood film - thick blood smear
Mediterranean spotted fever [41,42]	IgG + IgM	Seroconversion or increased TIg, Se: 100% after Day 30 (Grade A, I)	Risk of cross reactions between species	PCR on black spot		/

<i>Francisella tularensis</i> [43,44]	IgG or TIg	Seroconversion or increased IgG levels Se: 100% after Day 30	Cross reactions in IgM	PCR on ulcer or lymph node, Se: 75%	/	/
---------------------------------------	---------------	--	------------------------	--	---	---

Se: sensitivity; Sp: specificity; CSF: cerebrospinal fluid; TIg: total immunoglobulins (G and M)

Table 3. Treatment of erythema migrans (single or multiple) and of borrelial lymphocytoma

Tableau 3. Traitement de l'érythème migrant, unique ou multiple, et du lymphocytome borrélien

ANTIBIOTICS		DOSING REGIMEN	DURATION
Adults and children from 8 years of age			
1 st line	Doxycycline	100 mg twice daily Children: 4 mg/kg/day as two intakes (maximum 100 mg/intake, and 200 mg/day)	14 days for erythema migrans, 21 days for borrelial lymphocytoma
2 nd line	amoxicillin	1 g thrice daily Children: 50 mg/kg/day as three intakes, every 8 hours if possible* (maximum 1 g per intake)	
Children <8 years of age			
1 st line	amoxicillin	50 mg/kg/day as three intakes, every 8 hours if possible*	14 days for erythema migrans, 21 days for borrelial lymphocytoma
2 nd line	azithromycin	20 mg/kg/day without exceeding 500 mg/day	5 days for erythema migrans, 10 days for borrelial lymphocytoma

* If the 8-hour interval between each intake is not possible, 25 mg/kg every 12 hours

Table 4. Treatment of Lyme neuroborreliosis**Tableau 4.** Traitement des neuroborrélioses

Antibiotics	Adults	Children	Duration
Early Lyme neuroborreliosis (symptom onset <6 months)			
Doxycycline	100 mg twice daily	From 8 years of age: 4 mg/kg/day (maximum 200 mg/day) as two intakes	14 days
IV ceftriaxone	2 g once daily	80 mg/kg once daily (maximum 2 g)	14 days
Late Lyme neuroborreliosis (symptom onset >6 months)			
Doxycycline*	100 mg twice daily 200 mg twice daily in case of central nervous system impairment**	From 8 years of age: 4 mg/kg/day (maximum 200 mg/day) as two intakes 8 mg/kg/day (maximum 400 mg/day) as two intakes in case of central nervous system impairment**	21 days
IV ceftriaxone	2 g once daily 80 mg/kg once daily in case of central nervous system impairment,** as one or two administrations	80 mg/kg once daily (maximum 2 g) 80 mg/kg once daily in case of central nervous system impairment,** as one or two administrations	21 days

*Some studies showed the good tolerability of doxycycline as a short treatment (≤ 14 days) in children below 8 years of age. Treatment with doxycycline could be discussed on a case-by-case basis in children, especially when beta-lactams are contraindicated or when the IV line is difficult to insert or manage, after having informed the parents that such treatment does not have a marketing authorization in France for use in children aged below 8 years.

** Central nervous system impairment = encephalitis, myelitis, vasculitis.

Table 5. Treatment of joint manifestations of Lyme borreliosis**Tableau 5.** Traitement des manifestations articulaires de la borréliose de Lyme

Antibiotics	Adults	Children	Duration
Oral doxycycline* as first-line treatment	100 mg twice daily	From 8 years of age: 4 mg/kg/day (maximum 200 mg/day) as two intakes	28 days*
IV ceftriaxone, 2 nd line, in case of failure or contraindication to doxycycline	2 g once daily, IV	80 mg/kg once daily (maximum 2 g)	
Oral amoxicillin as third-line treatment	1 g thrice daily	80 mg/kg/day as three intakes (maximum 3 g)	

* When the first-line antibiotic therapy has failed, the parenteral route should be favored for the second-line antibiotic therapy

Table 6. Treatment of ophthalmologic manifestations of Lyme borreliosis**Tableau 6.** Traitement des manifestations ophtalmologiques de la borréliose de Lyme

Antibiotics	Adults Dose/day	Children Dose/kg/day	Duration
Surface lesions, except for keratitis: conjunctivitis, episcleritis			
Oral doxycycline	100 mg twice daily	From 8 years of age: 4 mg/kg/day (maximum 200 mg/day) as two intakes	14 days
IV ceftriaxone	2 g once daily	80 mg/kg once daily (maximum 2 g/day)	14 days
Keratitis, scleritis, uveitis, retinitis, optical neuropathy, oculomotor nerve palsy, orbitopathy			
IV ceftriaxone	2 g once daily 80-100 mg/kg/day in case of central nervous system impairment	80 mg/kg once daily	21 days
Oral doxycycline (2 nd line)	100 mg twice daily 200 mg twice daily in case of central nervous system impairment	From 8 years of age: 4 mg/kg/day (maximum 200 mg/day) as two intakes	21 days

Table 7. Possible causes of persistent symptoms after documented or suspected Lyme borreliosis

Tableau 7. Causes possibles des symptômes persistants au décours d'une borréloïse de Lyme documentée ou suspectée

Bone and joint diseases	<ul style="list-style-type: none"> - Mechanical diseases: <ul style="list-style-type: none"> • Arthritis/osteomyelitis of the limb and/or vertebral osteomyelitis (with potential complications such as lumbar or cervical stenosis) • Tendinopathy or bursopathy, that may be occupational - Inflammatory diseases: <ul style="list-style-type: none"> • Spondyloarthritis • Rheumatoid arthritis • Crystal arthropathy: gout, chondrocalcinosis
Muscular diseases	<ul style="list-style-type: none"> - Inflammatory myopathies (polymyositis, dermatomyositis, inclusion-body myositis) - Genetic myopathies - Iatrogenic myopathies (lipid-lowering agents, fluoroquinolones)
Neurological diseases	<ul style="list-style-type: none"> - Peripheral neuropathy: diabetes, alcohol, vitamin deficiency, amylosis, iatrogenic, paraneoplastic - Parkinson's disease - Multiple sclerosis - Amyotrophic lateral sclerosis - Epilepsy - Dementia - Post-traumatic encephalopathy - Myasthenia - Migraine
Psychiatric disorders	<ul style="list-style-type: none"> - Mood disorders - Schizophrenia and other psychotic disorders - Anxiety disorders - Post-traumatic stress
Functional disorders Persistent somatic symptoms	<p>Functional somatic syndromes:</p> <ul style="list-style-type: none"> - Fibromyalgia - Chronic fatigue syndrome - Irritable bowel syndrome
Endocrine disorders	<ul style="list-style-type: none"> - Hypothyroidism - Primary hyperparathyroidism - Adrenal insufficiency

	<ul style="list-style-type: none"> - Diabetes
Metabolic disorders	<ul style="list-style-type: none"> - Hemochromatosis - Lead poisoning - Iron deficiency - Severe vitamin D deficiency - Vitamin B12 deficiency - Glycogen storage disease, lipid storage disorder, mitochondrial respiratory chain diseases
Autoimmune diseases	<ul style="list-style-type: none"> - Systemic diseases <ul style="list-style-type: none"> • Systemic lupus erythematosus • Sjögren's syndrome • Scleroderma • Polymyalgia rheumatica - Vasculitis: <ul style="list-style-type: none"> • Horton's disease • Periarteritis nodosa, ANCA-associated vasculitis
Infectious diseases*	<ul style="list-style-type: none"> - Viral infections: HIV, HCV, HBV, EBV, CMV, Parvovirus B19 - Bacterial infections: brucellosis, syphilis, Whipple's disease, tuberculosis, other septic arthritis
Various diseases	<ul style="list-style-type: none"> - Cancers - Sleep apnea

*Bacterial infections potentially transmitted by ticks [babesiosis, coxiellosis (Q fever), bartonellosis (*B. henselae*), rickettsiosis, tularemia, Ehrlichiosis, anaplasmosis] are not responsible for chronic symptoms.